

**For any other
communication**

Address: Madurai Branch Office-CIT
Campus, IV Cross Road, Chennai,
CHENNAI, TAMIL NADU, 600113

Phone: 044-22352315, 22351584

Fax: 0

E-Mail: mdbo-bis@bis.gov.in

Web: www.bis.org.in,
www.manakonline.in

BUREAU OF INDIAN STANDARDS

Attachment to Licence No. CM/L- 1354545

CM/L-No	Name of the Licensee with the Factory Address	Name of the Product	Indian Standard No.
1354545	CONCORD HELMET & SAFETY PRODUCTS PVT LTD -115/6B(P), DEVARAYANERI, ASSUR POST, , , Tiruchirappalli : 620015	Specification for non-metal helmet for police force	IS 9562 : 1980

Endorsement No. 33 Dated 20-Jan-2022

Whereas, the licence was valid upto First March Two Thousand Twenty Two.

Now, consequent upon renewal, the validity of the licence given in schedule of the Licence Dated 28-FEB-2022 has been extended from First March Two Thousand Twenty Two to Twenty Eighth February Two Thousand Twenty Four

Other terms and conditions of licence remain same.

Branch Head (Madurai Branch Office)

Manak Bhavan, 9 Bahadur Shah Zafar Marg, New Delhi 110002. ,9 Bahadur Shah Zafar Marg, ,DELHI,110002

Contact No: +91 11 23230131, 23233375,
23239402

Fax: +91 11 23234062, 232

Email: info@bis.gov.in

Telefax : 044 - 2250 0127, 2250 0523
 Mobile : 94442 55041
 E-mail : omega_ial@outlook.com
 Web : www.omegalab.in



OMEGA INSPECTION & ANALYTICAL LABORATORY

T.S. No. 57,58 & 35, 36 GUINDY INDUSTRIAL ESTATE, GUINDY, CHENNAI - 600 032, TN, INDIA.

Chemical Analysis by Spectrometer, Mechanical Test, NDT, Water, Etc.,

Our Esteemed Customers : HYUNDAI, FORD, BHEL, BV, IIR, IRS, EIL, NLC, BIS, RITES, CPWD, Etc.,

Test Report

Page 1 of 1
 Report 21/May/2017

Customer : M/S Concord Helmet & Safety Products Pvt. Ltd. No.:115/6B, Devayaneri, Asoor Post Near Thuvakudi, Trichy - 620 015	TC No. OIAL/2017/11-7118 Sample Details : Anti Riot Helmet (FRP) - 3 Nos
Our Ref. TOCR No.: 17-2515 Party's Ref . : Letter Nature of Test : Physical test / Mechanical test Test Method : IS 9562	Sample Drawn By : Party Test Started On : 19/05/2017 Test Completed On : 21/05/2017

Test Results

CLAUSE	TEST PARAMETERS	SPEC	RESULTS
4	SIZE RANGE	- - -	595 MM
5.2	PROTECTIVE PAD THK	8 MM MIN	10 to 11 MM
5.2	WIDTH OF BRIM	4 MM MIN	7 MM
5.2	WIDTH OF BRIM	45 MM MAX	23 MM
5.2	WEARING HIGHT	30 MM MIN	30 to 31 MM
5.3.1	CORRUGATED RUBBER THK	5 MM MIN	6 MM
5.3.2	CHINSTARP WIDTH	20 MM MIN	23 MM
5.3.3	ANTI CONCUSSION TAPE WIDTH	20 MM MIN	21 MM
5.3.3	HEAD CLEARANCE	30 MM MIN	36 to 38 MM
5.3.4	NECK PROTECTOP WIDTH	150 MM MIN	250 MM
5.3.5	NECK PROTECTOP WIDTH	360 MM MIN	387 MM
C.C.7	ACTUAL MASS WEIGHT THERE IFF	1850 gms MAX	1850 to 1875 gms
9.1	RETENTION TEST	25 MM MAX	15 MM MAX
9.2	SHOCK ABSORPTION TEST - HOT	2000 kgf MAX	785 kgf
	(STATIC METHOD) - COLD		715 kgf
	- WET		685 kgf
	COLOUR	--	BLACK
	SURFACE	--	SMOOTH
	SHAPE	--	ROUND SHAPE SHELL DULY HUGGING THE EARS AND BACK OF THE HEAD.

CONCLUDED

P. Dhanasekaran
 Chemist
 Tested / Verified By.



K.M. BALASUBRAMANIAN
 CHIEF EXECUTIVE OFFICER

Authorised Signatory

Note : Certified that the test enumerated above have been carried out in conformity with standard Testing procedures and relevant specifications. The Certificate refers ONLY to the particular sample(s) submitted for Test. Sample description is not verified in all cases and is given as described by Customer. All Complaints about this should be communicated in writing within 15 days from the date of issue of this report. The report shall not be reproduced in part /full, without the approval of OIAL.

Telefax : 044 - 2250 0127, 2250 0523
 Mobile : 94442 55041
 E-mail : omega_ial@outlook.com
 Web : www.omegalab.in



OMEGA INSPECTION & ANALYTICAL LABORATORY

T.S. No. 57,58 & 35, 36 GUINDY INDUSTRIAL ESTATE, GUINDY, CHENNAI - 600 032, TN, INDIA.

Chemical Analysis by Spectrometer, Mechanical Test, NDT, Water, Etc.,

Our Esteemed Customers : HYUNDAI, FORD, BHEL, BV, IIR, IRS, EIL, NLC, BIS, RITES, CPWD, Etc.,

Test Report

Page 1 of 1
 Report 21/May/2017

Customer : M/S Concord Helmet & Safety Products Pvt. Ltd. No.:115/6B, Devayaneri, Asoor Post Near Thuvakudi, Trichy - 620 015	TC No. OIAL/2017/11-7118 A Sample Details : Anti Riot Helmet - 3 Nos
Our Ref. TOCR No.: 17-2515 Party's Ref : Letter Nature of Test : Physical test / Mechanical test Test Method : IS 9562	Sample Drawn By : Party Test Started On : 19/05/2017 Test Completed On : 21/05/2017

Test Results

CLAUSE	TEST PARAMETERS	SPEC	RESULTS
9.3	PENETRATION TEST		
	a) PLAT TEST :	- - -	HOT SATISFACTORY
	b) PLUM BOB TEST :	MAX 10 MM	HOT 5 MM
9.5	WATER ABSORPTION :	MAX ABSORPTION 5%	0.27 %
9.6	FLAMMABILITY RESISTANCE TEST :	NO BURN AFTER 5 SECONDS	NO BURNING

=====CONCLUDED=====



P. Dhanasekaran
 Chemist

Tested / Verified By.

K.M. BALASUBRAMANIAN
 CHIEF EXECUTIVE OFFICER

Authorised Signatory

Note : Certified that the test enumerated above have been carried out in conformity with standard Testing procedures and relevant specifications. The Certificate refers ONLY to the particular sample(s) submitted for Test. Sample description is not verified in all cases and is given as described by Customer. All Complaints about this should be communicated in writing within 15 days from the date of issue of this report. The report shall not be reproduced in part /full, without the approval of OIAL.